


Straw wall Fire Test
Strawbuild

BSEN 1365-1: 2012




Report: Chilt/RF13217 Revision A

A fire resistance test
performed on a loadbearing compressed
straw wall system

Test conducted in accordance with
BSEN 1365-1: 2012
and BSEN 1363-1: 1999

Test date: 25th October 2013
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TEST WALL : 3m wide by just over 2.6m high,
loaded throughout to 84kN
to simulate the loading of a two storey timber framed house

[ courses of bales - compressed by about 15mm per course of bales.

4 posts of 95mm x 95mm at 1000mm centres within the wall, set 175mm
back from the exposed face.









Vulnerabilities of the Test Wall

1

The loading jig was only 260mm wide, so to centre the four posts
within the jig, 40mm from the front (exposed) face of the strawbale
wall had to be cut back, so lessening the protection to the posts on

the furnace side.



A steel spreader bar
d distributed the load
equally to the posts
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Placing of heat sensors on the posts, the faces of which
were set back from the exposed face by 175mm



Vulnerabilities of the Test Wall

2

Dry ‘stuffing’ of the joints - not ‘cob’ stuffing






Vulnerabilities of the Test Wall

3

Average of 20 to 25mm thick clay plaster
- thinner than would be usual
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Vulnerabilities of the Test Wall

A

Less short chopped straw than would be usual

Mix of 1 clay : 3 sand : 1 straw



Testing proportions
of straw In trial
plaster mixes

hard
famﬁttme













ey, High straw content
s N the trial plaster mixes
&= "8 did not crack after

one hour
1:3:3
1:3:2
1:3:1

rial mixes with clay and
sand only, cracked
after 10 minutes

1:3
!







Vulnerabilities of the Test Wall

5

The unexposed face of the wall was left unplastered -
as naked straw.

And none of the joints in the unexposed face were
stuffed






Simple, Local, Natural and Atffordable Materials

—asily Avallable almost anywhere

No ‘bought products’

2 string strawbales (c. 120kg/m3)
Locally dug clay rich solil

[ ocal sharp sand

Short chopped straw

SO anyone, anywhere can use this Fire Test Result
using their own local materials



With a special THANK YO
of Lime and Clay Supp

J to Mar

iers, Wo

K Womersley

uEISEYS

Heckmondwyke, West Yorkshire
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* X Fire Resistance Control - F13217
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Strawbuild Crew:

Duncan Macbeth
Edouard Hubo
Chris Hawker
Piet Karlsturd

Jo Forsyth
Bee Rowan
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Spread of Flame Test ?
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